NOTICE OF 30-DAY PUBLIC COMMENT PERIOD
AND NOTICE OF PUBLIC HEARING

COMPREHENSIVE AGREEMENT
SANDY RIVER RESERVOIR
WATER TREATMENT AND DISTRIBUTION PROJECT

Prince Edward County received an unsolicited proposal (Proposal) on or about November 22, 2021 from
Prince Edward County Infrastructure, LLC (PECI) under the Public-Private Educational Facilities and
Infrastructure Act of 2002, as amended (PPEA), which Proposal offered a public-private partnership to provide
the County engineering design and construction services for the development of a water intake and pump station,
water treatment facility, and water distribution system that would utilize the existing Sandy River Reservoir as
the water supply.
[...]
(1) Oxidant reacts with NOM that is adsorbed to other negatively charged particles to desorb some
NOM and lower the net negative surface charge on the particle, thereby making it easier to
coagulate the NOM and particle,

(2) Oxidant reacts with some forms of NOM that leads to the direct precipitation of NOM from the
water,

(3) Depending on conditions, chemical oxidants may reduce NOM metal complexation sites which
effectively reduce the dose of metal coagulant normally required.

Refer to the section on disinfection byproduct treatment for additional discussion on removal of NOM.

B. Chemical Addition (Pre-Clarification & Pre-Filtration) & Rapid Mixing
After oxidation and before flocculation, chemical addition will be required to ensure proper treatment prior
to filtration and disinfection. As the source water quality may vary from day to day, these chemicals will
be employed on as needed basis. Two common chemical addition strategies to be included in the design
are described briefly below. Conventional chemical addition systems primarily consist of the bulk
chemical storage tote, metering pumps, and some means of dosing the chemical (e.g. an injection quill).
These systems will be housed in the main treatment building. An in-line static mixer will be included to
provide rapid mixing of the chemicals prior to coagulation, flocculation, and clarification.

A rapid mix chamber will be included to provide rapid mixing of the chemicals prior to flocculation and
clarification. A contact time of less than 60 seconds will be provided.

o Coagulation
Coagulation involves the addition of a chemical coagulant for the purpose of conditioning the suspended,
colloidal, and dissolved matter for subsequent processing by flocculation and sedimentation to allow for
the removal of particulate and dissolved matter. The exact coagulant to be recommended for treatment
will be determined during the design phase.

* pH Adjustment
Generally, pH is a measurement that is used to identify a given water solution as acidic, basic, or neutral.
In order to increase pH, and prevent issues associated with overly acidic finished water, chemicals like
sodium hydroxide (NaOH) are typically added to finished water. In order to decrease pH, and prevent
issues associated with overly basic finished water, chemicals like hydrochloric acid may be added. pH

Page 9 of 22



(31 ]
¥ ’.

f .. Prince Edward County — Sandy River Water Project
TIMMONS GROUP 15% Design Narrative

10 FEUmRE S et L TR g e

and alkalinity adjustment of the raw water will be available to optimize the oxidation and coagulation
processes.

C. Flocculation & Sedimentation Basin

Flocculation involves the aggregation of destabilized particles and the precipitation products formed by
the addition of coagulants into larger particles known as flocculant particles that can be removed by
gravity sedimentation and/or filtration. Sedimentation is the process of separating suspended material
from water using gravity separation under quiescent conditions.

A flocculation and sedimentation basin will be constructed to treat the water prior to filtration. Initially, a
single basin with two parallel treatment trains will be constructed. Each treatment train will be capable of
treating a 2.0 MGD throughput, for a total basin capacity of 4.0 MGD. The WTP site footprint will allow for
the addition of an identical second flocculation and sedimentation basin adjacent to the first one for a total
future capacity of 8.0 MGD.

The flocculation treatment step will be composed of two identically sized tanks in series to allow for
tapered flocculation. Mixing will be performed by low speed, low power, vertical shaft turbines or
paddlewheels.

Subsequently, the sedimentation treatment step will be composed of a single tank in each train that
houses an inclined plate settler system. The inclined plate settler is composed of rows of inclined plates
installed at 55 to 60 degrees from the horizontal. The inclined plate settler effectively decreases the
distance a particle must fall prior to removal and increases settling surface area which decreases the
required volume of the sedimentation basin. A sludge collection system will be included in the
sedimentation basin.

The concrete basin will be constructed with either the cast-in-place method or precast, post-tensioned
method.

D. Filtration

The Filtration process of the Water Treatment Plant will utilize PALL ARIA™ Microfiltration system as
manufactured by the PALL ® Corporation. The PALL ARIA™ Microfiltration system is a skid mounded
hollow-fiber low pressure membrane system with multiple filtration modules arrayed in a vertical
configuration that are mounted on a common influent and effluent manifold.

The PALL ARIA™ Microfiltration process is utilized at numerous locations throughout the Commonwealth
of Virginia and have a proven track record and allow the operator to easily maintain the membranes with
automated cleaning and backwashing systems.

Filtration by hollow-fiber fine-pore membranes has been demonstrated as a reliable technology for the
removal of a wide range of solids including naturally occurring silt, clay, and particulate organic carbon.
Membrane filtration offers several advantages over more conventional dual media filtration beds; for
instance, the small pores of the membrane (0.1 um) allow for the capture of particles that a conventional
filter would miss and the membranes allow for a much smaller footprint than a conventional filtration
system.

Page 10 of 22



wen
" *

=
Yl W Prince Edward County — Sandy River Water Project
TIMMONS GROUP 15% Design Narrative
FOVR VEMOMDE AL R L 8 PRt

This proposal includes the installation of two AP-6 PALL ARIA™ Microfiltration skids, each rated at 1
MGD; equating to 2 MGD total treatment capacity. These skids have an ultimate capacity of 2 MGD each
with the expansion of the filter module skids, equating to 4 MGD total treatment capacity. The treatment
building footprint is sized to accommodate two more skids for a total treatment rate of 8 MGD.

To assure an efficient operation of the filtration process, the PALL ARIA™ Microfiltration system is
provided with an Enhanced Flux Maintenance (EFM) system to periodically cleanse the hollow-fibers and
critical piping components with a mild mixture of chlorine to remove accumulated deposits. The EFM will
maintain a high fiber Flux rate which is a measure of the hollow-fiber filtration treatment capacity.

For a deeper cleaning of the hollow-fibers and filtration components, the PALL ARIA™ Microfiltration
system is provided with a Clean-In-Place (CIP) process. The CIP process utilizes hot water and a
stronger mixture of chlorine and other chemicals to provide a more thorough cleansing than provided by
the EFM processes. The EFM and CIP process share some common equipment and will be shared by all
filtration skids.

Waste streams from the CIP and EFM processes will be discharged to the CIP observation tank and will
be conveyed to the onsite Waste Lagoons.

The PALL ARIA™ Microfiltration system will be provided with the following:

e  Skid Mounted (each unit);

Rack (skid) mounted hollow-fiber modules

Programmable Logic Controller (PLC)

Turbidimeter

Filter Feed Pump

Flow Meter

Inlet, Outlet, Backwash Waste and CIP Waste pipe connections with isolation valves
Filter module influent and effluent manifold with isolation valves
Influent Feed Tank

Backwash Feed Tank

Influent Strainer

O 0 0 00 0 0 0 0 o0

¢ Shared by all filtration units;
o CIP and EFM tanks and chemical feed system
o Hot Water Heater(s) for CIP process

Filtration process piping will be arranged for extension to future treatment units without interruption of the
WTP operation.

The PECI team members have experience designing and constructing Water Treatment Plants utilizing
the PALL ARIA™ Microfiltration process.

E. ADDER: Disinfection by Product (DBP) Treatment
Treatment to prevent the formation of disinfection byproducts is likely to be required, and will be
confirmed upon conclusion of the sampling program and treatability study.

Disinfection byproducts are carcinogenic and have the potential to form when natural organic matter
(NOM) in the raw water combines with chlorine that has been added for disinfection purposes. Therefore,

Page 11 of 22



L3 2 ]
-® 'ﬁ

L e. Prince Edward County — Sandy River Water Project
TIMMONS GROUP 15% Design Narrative
LOEVR Gehiv Ar HIPP T RE TR ¢ AR

the treatment goal will be to remove as much NOM from the raw water as practicable. It is anticipated
that an advanced filtration treatment process after microfiltration will be required. Itis proposed to use
granular activated carbon (GAC) in pressure filters to remove additional total organic carbon and
dissolved organic carbon from the filtered water.

The filters will be placed in the main treatment building and will be manually operated. No automatic
control of the GAC system is required for successful operation. Provisions for backwashing the GAC
filters will be included in the piping and valving design. GAC filters will be backwashed from the Pall filter
forward feed using filtered water. During normal operation, Pall feed pumps will pump flow through the
Pall filters, GAC filters, and into the clearwell. This will avoid the need for repumping and an additional
intermediate pump station. Disinfection will occur after GAC treatment.

F. Chemical Addition (Post-Filtration & Post-GAC)
Chemical addition may be required to ensure optimal finished water quality prior to distribution. The
chemicals added depend on source water quality, treatment objectives, etc. Three common chemical
addition strategies are described briefly below. Conventional chemical addition systems primarily consist
of the bulk chemical storage tote, metering pumps, and some means of dosing the chemical (e.g. an
injection quil).

The WTP will include a Chemical Feed Room with equipment to feed chemicals for the following
purposes:

e pH Adjustment
Generally, pH is a measurement that is used to identify a given water solution as acidic, basic, or neutral.
Overly acidic or basic finished water may detrimentally impact public health, water infrastructure (i.e.
distribution piping), or both. In order to increase pH, and prevent issues associated with overly acidic
finished water, chemicals like sodium hydroxide (NaOH) are typically added to finished water. In order to
decrease pH, and prevent issues associated with overly basic finished water, chemicals like hydrochloric
acid may be added.

e Fluoridation
Fluoride is typically added to finished water to enhance dental health for those that consume the public
water supply. Fluoride will be added as sodium fluoride in a saturator.

e Corrosion Inhibition
Corrosion is the chemical deterioration of metal surfaces in the presence of a chemically abrasive
medium (in this case water). Due to the natural corrosivity of treated drinking water, corrosion prevention
measures are often required to abate deterioration of metal distribution system piping, the consequences
of which include: pinhole leaks, excessive pipe scale accumulation, elevated metals concentrations in
drinking water, elevated metals concentrations at the wastewater treatment plant, etc.
One such corrosion prevention measure is the addition of a corrosion inhibitor, for example zinc
orthophosphate. Corrosion inhibitors passivate water conveyance piping by forming a thin, indiscernible
film on the inner pipe surface, preventing excessive corrosion.

G. Disinfection
Chlorine disinfection of the finished water is required to prevent the growth of pathogens in the water from
the time the water leaves the treatment plant until it reaches the customer’s tap. Disinfection by chlorine
gas is considered conventional, but there are obvious safety concerns with the handling and storage of
chlorine gas. The selected alternative is to purchase high strength sodium hypochlorite solution in bulk

Page 12 of 22



."...

. .. Prince Edward County — Sandy River Water Project
TIMMONS GROUP 15% Design Narrative
FUUA SEME AY HMTY 4 91 RN L Wi

containers. Chemical feed pumps will meter the sodium hypochlorite into the water stream for disinfection
prior to the Clearwell.

Chlorine storage and feed pump skids will be housed in a dedicated room with separate ventilation from
the rest of the treatment building.

H. Clearwell On-Site Storage
It is proposed that Clearwell tank be a domed top tank constructed by the Crom Corporation. This tank
will be constructed of pre-stressed concrete walls and a cast-in-place concrete roof and floor.
This is the same tank design utilized at the following locations:

James River Water Project
Ferncliff Water Treatment Plant 2.0 Million Gallons

Frederick County Sanitation Authority (FCSA)

Diehl Water Treatment Plant 2.0 Million Gallons
James Anderson Water Treatment Plant 3.0 Million Gallons
Northwest Storage Tank 4.0 Million Gallons
Town of Luray, Virginia

Luray Water Treatment Plant 2.0 Million Gallons
Rapidan Service Authority

Greene County Water Treatment Plant 1.2 Million Gallons
Wilderness Water Treatment Plant 0.5 Million Gallons

David Saunders of Timmons Group was the engineer of record and/or the principal in charge of all of the
above listed tank projects. Each of these tanks was provided with baffle curtains to improve chlorine
contact efficiency and mitigate short cycling of water within the tank. Each of these tanks are located at
treatment plants and were sized to provide chlorine contact volume plus sufficient volume to permit at
least a full day of plant production without shut down due to lack of storage. The Town of Luray tank was
sized to permit plant shut down on weekends.

The Crom Corporation has constructed numerous other potable water storage tanks of similar design
throughout the Commonwealth of Virginia. The pre-stressed concrete design can accommodate soil
backfill loading and therefore permit the finished grade contours to tie into the tank wallls.

The tank will be constructed using the following appurtenances and features:

* Fiberglass accessories including dome ventilator, dome access hatch cover, interior ladder, liquid
level indicator and eyelid covers over precast vents.

e Aluminum accessories including exterior ladder and dome handrail around access hatch cover.

¢ Stainless steel accessories including access wall manhole, wall sleeve and modular-seals for
overflow pipe and pipe brackets.

¢ Precast overflow vents with 24/24 polyester screen mesh, minimum three required and PVC
dome pipe with concrete curb.

Page 13 of 22



o‘.'..
3 .. Prince Edward County — Sandy River Water Project
TIMMONS GROUP 15% Design Narrative

POVA ST AL e f 0 TN

e Concrete base support with thickened floor for overflow pipe.
e Geomembrane baffle curtains
e Fall protection in compliance with OSHA requirements for the exterior and interior ladders.

I. Finished Water Pump Station
The Finished Water Pump Station will be provided to transfer finished water from the Clearwell and
Storage Tank to the water distribution system. The pump station will consist of pumps arranged on a
common suction header. There will be one pumping system within the Finished Water Pump Station
Building to serve both the East Distribution System and the West Distribution System.

The finished water pump station building will be sized to provide space for five pumps. In the initial
configuration, two pumps will be installed. Each pump will be provided with an isolation valve on the
suction and an isolation and check valve on the discharge side of the pump. All finished water pumps will
be split-case centrifugal pumps with above-grade connections for both suction and discharge piping.

Finished Water Pumps will be sized to deliver peak flows under initial demand conditions (with one pump
acting as a spare). This approach allows the replenishment of system storage in the event of a high
demand such as a fire or main break. This approach will also allow the efficient use of the Clearwell and
[...]
include facilities to serve the Heartland Innovative Technology (HIT) Park, the Town of Farmville, and
Hampden Sydney. The Finished Water Pipelines will be sized to convey finished water at a peak rate of
6.5 MGD (approximately 4,500 GPM) to the West at buildout. To service Hampden Sydney, a new
booster pump station is proposed. The total pipeline length is proposed to be approximately 52,000-feet
consisting of approximately 12,000-feet of 20-inch pipeline and approximately 40,000-feet of 12-inch
pipeline. The main will down size from 20-inch to 12-inch near the intersection of Route 460 and the
Bush River.

The booster pump station will sit on an approximately 0.25 acre site with a gravel drive and perimeter
fencing. The booster pumps will be housed in a precast, concrete building with double doors, unit
heater, and exhaust fan. The station will consist of a triplex booster pump skid with each pump rated
for 500 GPM. Included in the construction is site piping to connect the pump skid to the west water
main, necessary isolation valves, and an emergency pump connection. An autodialer for dialing out
during an alarm condition is included in the design. A generator has not been incorporated into the
pricing, but can be included as an adder to the pricing schedule if desired.

Hydraulic Modeling Results

Timmons Group performed preliminary hydraulic modeling of the water distribution system to size the
finished water pumps and ensure that the pressure requirements are met per the Virginia Department of
Health — Office of Drinking Water (VDH) standards. That is, 20 pounds per square inch (psi) of pressure
must be maintained in the system at all times. The water model was developed using Bentley's
WaterGEMS V8i software.

Appendix Section 2-3 presents the hydraulic modeling results. A water model layout sheet presenting
the junctions and pipes in the model, as well as modeling assumptions, is provided for both the eastern
and western alignments. Two model scenarios were simulated: (1) A junction report table and pipe report
table is presented for the eastern alignment at 500 GPM increment demands, from 0 GPM to 2,500 GPM,
all simulated under steady state conditions. (2) A buildout scenario for the eastern and western
alignments was simulated at one steady-state condition with 1,500 GPM demand at Crewe, 500 GPM
demand at the Route 15 tank (Hampden-Sydney), and a 4,000 GPM demand to the HIT Park. The
junction tables present elevation, hydraulic grade, and working pressure. The pipe tables present pipe
length, inner diameter, Hazen-Williams C factor, flow rate, velocity, and section headloss. Results
indicate the finished water pumps have been sized appropriately and pressure classes selected for each
section of water main alignment are also adequate.

Page 20 of 22



.® neg ..
s . Prince Edward County — Sandy River Water Project
TIMMONS GROUP 15% Design Narrative

BUMA VEAOSEE AT ISP YL RO 1 U

2.5Stormwater Management

The following Timmons Group’s Stormwater Management professionals are dedicated to developing sites
that are sensitive to low-impact and sustainable development and, as well, are comfortable for human
use. By incorporating the latest technologies into our sites, we design sites that are responsible and
functional. We have considerable experience implementing Low Impact Development (LID) measures
and sustainable design practices. In fact, Timmons Group has completed comprehensive watershed
management studies incorporating the most progressive BMP technologies and LID practices available.

The southeast potion of the proposed WTP Site has been reserved for Stormwater Management features.
The design concept approach will be based on the following:

A. Water Quality Analysis
PER 9VAC25-870-63 and 9VAC25-870-65 of the Virginia Stormwater Management Program regulations,
water quality requirements for the project will be determined using the Virginia Runoff Reduction Method
(VRRM) and the "Redevelopment" design criteria. The soil/area data will be determined using NRCS TR-
55 methodology and input into the VRRM Redevelopment spreadsheet (v3.0) to obtain the phosphorous
reduction requirements.

B. Water Quantity Analysis
PER 9VAC25-870-66 of the Virginia Stormwater Management Regulations, when concentrated
stormwater from a development is discharged to a natural stormwater conveyance system, the maximum
peak flow rate from the one year 24-hour storm flowing from the land disturbing activity shall be
determined in accordance with the Energy Balance equation. Potions of the site will be evaluated for
options to minimize impacts and to reduce or eliminate runoff from disturbed areas using sheet flow or
soil amendments. Portions of the site that are drained by concentrated discharge from either pipes or
ditches will be evaluated at the point of discharge for compliance with the channel and flood protection

criteria.

Page 21 of 22



ez
O. .

L
5 & Prince Edward County — Sandy River Water Project
TIMMONS GROUP 15% Design Narrative

PUAR vsiEi AL 1P Je

2.6 Other Design Assumptions
The following are additional assumptions taken into consideration while configuring the Project design
and pricing included in this proposal:

e WTP Site Geotechnical Conditions
o The WTP site contains suitable soils for the construction of all buildings, basins and tanks
on conventional spread footings.
o Atthe WTP site, no consideration for undercut of unsuitable soils is included in this
proposal.
o Atthe WTP site, no consideration for rock removal is included in this proposal.
o Atthe WTP site, groundwater will not be encountered in excavations.

e Raw Water Intake Site Geotechnical Conditions

o The site contains suitable soils for the construction of all buildings, basins and tanks on
conventional spread footings.
At the site, no consideration for undercut of unsuitable soils is included in this proposal.
At the site, no consideration for rock removal is included in this proposal.
At the site, groundwater will be encountered in excavations.
The foundation for the intake screens will be supported by driven piles.

cC O O O

e Property Acquisition
o The County of Prince Edward will acquire right-of-ways in a timely manner to permit the
project to be constructed without delay.

e  County Controlled Issues
o The County of Prince Edward wili resolve all Zoning, Comprehensive Plan, and other
County regulated issues that may impact the use of sites and right-of-ways indicated in
this proposal. This includes applicable Nottoway County regulated issues.

Page 22 of 22



Prince Edward County — Sandy River Water Project
15% Design Narrative

SECTION 2 — SUPPORTING CALCULATIONS

aen
[ =
-

TIMMONS GROUP



Prince Edward County — Sandy River Water Project
15% Design Narrative

SECTION 2-1: Water Treatment Calculations

oty
e e

TIMMONS GROUP



TIMMONS GROUP
11/11/2022

PRINCE EDWARD COUNTY
SANDY RIVER WATER PROJECT
SUPPORTING CALCULATIONS FOR 15% DESIGN

PROJECT 1 - INTAKE AND RAW WATER PUMP STATION

RAW WATER INTAKE

NUMBER OF INTAKE SCREENS 3-
INTAKE SCREEN STYLE FULL BARREL STAINLESS STEEL
DESIGN FLOW PER SCREEN 8 MGD
INITIAL FLOW PER SCREEN 2 MGD
SCREEN LENGTH 15 FT
SCREEN DIAMETER 45 FT
SCREEN SIZE 1.0 MM
INTAKE VELOCITY <0.25 FT/S
INTAKE PIPE DIAMETER 24 INCH
VELOCITY (HIGH END) 3.9 FT/S
VELOCITY (LOW END) 1.0 FT/S
RAW WATER PUMP STATION

NUMBER OF TOTAL PUMPS 4 -
NUMBER OF ACTIVE PUMPS AT BUILDOUT 3-
NUMBER OF TOTAL PUMPS AT INITIAL PHASE 2 -
PUMP CAPACITY 2.67 MGD
PUMP CAPACITY 1,900 GPM
PUMP SET POINT AT INITIAL PHASE 2.0 MGD
PUMP SET POINT AT INITIAL PHASE 1,400 GPM

PUMP STYLE

CENTRIFUGAL SUBMERSIBLE

PUMP OPERATION VFD

DISCHARGE PIPE DIAMETER 12 INCH
VELOCITY (HIGH END) 5.3 FT/S
VELOCITY (LOW END) 3.9 FT/S
RAW WATER MAIN

PIPE DIAMETER 20 INCH
VELOCITY (HIGH END) 5.7 FT/S
VELOCITY (LOW END) 1.4 FT/S



PRINCE EDWARD COUNTY
SANDY RIVER WATER PROJECT
SUPPORTING CALCULATIONS FOR 15% DESIGN

PROJECT 2 - WATER TREATMENT PLANT

OXIDATION CONTACT CHAMBER
NUMBER OF TRAINS AT BUILDOUT
NUMBER OF TRAINS AT INITIAL PHASE
DESIGN CAPACITY PER TRAIN

LENGTH

WIDTH

SIDE WATER DEPTH

VOLUME

VOLUME

HYDRAULIC RESIDENCE TIME

ADD BAFFLES TO TANK FOR PLUG LIKE FLOW

RAPID MIX CHAMBER

NUMBER OF TRAINS AT BUILDOUT
NUMBER OF TRAINS AT INITIAL PHASE
DESIGN CAPACITY PER TRAIN
LENGTH

WIDTH

SIDE WATER DEPTH

VOLUME

VOLUME

HYDRAULIC RESIDENCE TIME
HYDRAULIC RESIDENCE TIME
MOTOR POWER

MOTOR POWER

ABSOLUTE VISCOSITY OF WATER
VELOCITY GRADIENT, G
IMPELLER SPEED

IMPELLER TYPE

IMPELLER COEFFICIENT
IMPELLER DIAMETER

REYNOLDS NUMBER

USE VERTICAL BAFFLES

TIMMONS GROUP
11/11/2022

b
2-
2 MGD
8 FT
16 FT
15 FT
1,920 FT3
14,362 GAL
10 MIN
e

4 -
2 -
2 MGD
475 FT
475 FT
55 FT
124 FT3
928 GAL
0.7 MIN
40 S
2 HP
1100 FT-LB/S
2.73E-05 LB-S/FT2
570 FPS/FT (1/S)

100 RPM
TURBINE, 6 CURVED BLADES
4.8 -
19 FT
432,681 - > 10,000 Re, OK

X4 @ 0.1D OF TANK



PRINCE EDWARD COUNTY
SANDY RIVER WATER PROJECT
SUPPORTING CALCULATIONS FOR 15% DESIGN

FLOCCULATION BASIN

NUMBER OF TRAINS AT BUILDOUT
NUMBER OF TRAINS AT INITIAL PHASE
DESIGN CAPACITY PER TRAIN
NUMBER OF STAGES

FLOCCULATION TYPE

FLOCCULATOR OPERATION

FIRST STAGE

LENGTH

WIDTH

SIDE WATER DEPTH
VOLUME

VOLUME

HYDRAULIC RESIDENCE TIME
MOTOR POWER

MOTOR POWER

ABSOLUTE VISCOSITY OF WATER
VELOCITY GRADIENT, G

SECOND STAGE
LENGTH

WIDTH

SIDE WATER DEPTH

VOLUME

VOLUME

HYDRAULIC RESIDENCE TIME
MOTOR POWER

MOTOR POWER

ABSOLUTE VISCOSITY OF WATER
VELOCITY GRADIENT, G

"FLOCCULATION SUMMARY
TOTAL HRT

MEAN VELOCITY GRADIENT
GT VALUE
HORIZONTAL VELOCITY

TIMMONS GROUP
11/11/2022

4 -
2 -
2 MGD
? -
TAPERED FLOCCULATION
VFD

115 FT
16 FT
15 FT
2,760 FT3
20,645 GAL
15 MIN
1 HP
550 FT-LB/S
2.73E-05 LB-S/FT2
85 FPS/FT (1/S)

115 FT
16 FT
15 FT
2,760 FT3
20,645 GAL
15 MIN
0.125 HP
68.75 FT-LB/S
2.73E-05 LB-S/FT2
30 FPS/FT (1/5)

30 MIN

43 1/s
75,808 -

46.4 FT/S



PRINCE EDWARD COUNTY
SANDY RIVER WATER PROJECT
SUPPORTING CALCULATIONS FOR 15% DESIGN

SEDIMENTATION BASIN

NUMBER OF TRAINS AT BUILDOUT
NUMBER OF TRAINS AT INITIAL PHASE
DESIGN CAPACITY PER TRAIN
SETTLING TYPE

LENGTH

WIDTH

SIDE WATER DEPTH

VOLUME

VOLUME

HYDRAULIC RESIDENCE TIME
SURFACE AREA

CROSS SECTIONAL AREA

HYDRAULIC SURFACE LOADING RATE
HORIZONTAL VELOCITY

LENGTH TO WIDTH RATIO

PLATE LOADING RATE

PLATE EFFICIENCY FACTOR

PLATE ANGLE

PROJECTED EFFECTIVE PLATE AREA PER TRAIN
NUMBER OF PLATES PER TRAIN

MEMBRANE MICROFILTRATION

NUMBER OF TRAINS AT BUILDOUT

NUMBER OF TRAINS AT INITIAL PHASE
NUMBER OF MEMBRANE MODULES PER TRAIN
DESIGN CAPACITY PER MODULE

GRANULAR ACTIVATED CARBON (GAC) FILTRATION

NUMBER OF TANKS AT BUILDOUT

NUMBER OF TANKS AT INITIAL PHASE
CAPACITY PER TANK (PRESSURE VESSEL)
TANK DIAMETER

HYDRAULIC CROSS-SECTIONAL LOADING RATE
TOTAL TANK HEIGHT

GAC MEDIA BED DEPTH

EMPTY BED CONTACT TIME (EBCT)

TIMMONS GROUP
11/11/2022

4=
P
2 MGD
INCLINED PLATE SETTLER
40 FT
16 FT
1S5 FT
9,600 FT3
71,808 GAL
52 MIN
640 FT2
240 FT2
3,125 GPD/FT2
46 FT/HR
25 -

0.3 GPM/SQFT
80 %
55 DEGREES
4630 SQFT
232 -

8-
2 -
1 MGD
12 FT
6.1 GPM/SQFT
21 FT
104 INCH
10.6 MINUTES



PRINCE EDWARD COUNTY
SANDY RIVER WATER PROJECT
SUPPORTING CALCULATIONS FOR 15% DESIGN

DISINFECTION
CHEMICAL
STORAGE/DELIVERY TYPE

DISINFECTION
CHEMICAL
STORAGE/DELIVERY TYPE

CORROSION CONTROL
CHEMICAL
STORAGE/DELIVERY TYPE

COAGULANT
CHEMICAL
STORAGE/DELIVERY TYPE

FLUORIDATION
CHEMICAL
STORAGE/DELIVERY TYPE

pH ADJUSTMENT
CHEMICAL
STORAGE/DELIVERY TYPE

TIMMONS GROUP
11/11/2022

SODIUM OR POTASSIUM PERMANGANATE
55 GAL DRUMS, 275 GAL TOTES, OR DRY

SODIUM HYPOCHLORITE
275 GALLON TOTES

ORTHOPHOSPHATE
55 GALLOON DRUMS

ALUM, FERRIC SULFATE, OR PACL
BULK DELIVERY

SODIUM FLUORIDE
SATURATOR

SODA ASH OR SODIUM HYDROXIDE
55 GAL DRUMS, 275 GAL TOTES, OR DRY



PRINCE EDWARD COUNTY
SANDY RIVER WATER PROJECT
SUPPORTING CALCULATIONS FOR 15% DESIGN

CLEARWELL
SWD

DIAMETER
TOTAL VOLUME

DISINFECTION AT 2 MGD

VOLUME REQUIRED FOR DISINFECTION

HRT

BAFFLING FACTOR

T10

TEMP

pH

CHLORINE RESIDUAL (AFTER CONTACT TIME)
CT PROVIDED

CT VALUE PER TABLE 500.3 (12VAC5-590-500)
INACTIVATION RATIO

REQUIRED ADDITIONAL GIARDIA INACTIVATION
TOTAL LOGS INACTIVATION ACHIEVED
VOLUME AVAILABLE FOR SYSTEM STORAGE

DISINFECTION AT 8 MGD
VOLUME REQUIRED FOR DISINFECTION

HRT

BAFFLING FACTOR

T10

TEMP

pH

CHLORINE RESIDUAL (AFTER CONTACT TIME)
CT PROVIDED

CT VALUE PER TABLE 500.3 (12VAC5-590-500)
INACTIVATION RATIO

REQUIRED ADDITIONAL GIARDIA INACTIVATION
TOTAL LOGS INACTIVATION ACHIEVED
VOLUME AVAILABLE FOR SYSTEM STORAGE

TIMMONS GROUP
11/11/2022

195 FT
95 FT
1.0 MMG

0.15 MMG
108 MIN
0.5 -
54 MIN
5 DEGC
8-
1 MG/L
54 MG-MIN/L
216 MG-MIN/L
0.3 -
0.5 LOG
0.75 LOG
0.85 MMG

0.6 MMG
108 MIN
OISk
54 MIN
5 DEGC
8 -
1 MG/L
54 MG-MIN/L
216 MG-MIN/L
0.3 -
0.5 LOG
0.75 LOG
0.25 MMG



PRINCE EDWARD COUNTY
SANDY RIVER WATER PROJECT
SUPPORTING CALCULATIONS FOR 15% DESIGN

FINISHED WATER PUMP STATION
NUMBER OF PUMPS AT BUILDOUT
NUMBER OF PUMPS AT INITIAL PHASE
STATION CAPACITY AT BUILDOUT
INDIVIDUAL PUMP CAPACITY

PUMP STYLE

PUMP OPERATION

COMMON SUCTION PIPE DIAMETER
VELOCITY (HIGH END)
VELOCITY (LOW END)

INDIVIDUAL PUMP HEADER DIAMETER
VELOCITY

COMMON DISCHARGE HEADER
VELOCITY (HIGH END)
VELOCITY (LOW END)

WASTE LAGOON
NUMBER OF LAGOONS
VOLUME OF ONE LAGOON
DISCHARGE

TIMMONS GROUP
11/11/2022

5.
2
6,000 GPM
1,500 GPM
SPLIT-CASE CENTRIFUGAL
VFD

24 INCH
43 FT/S
1.1 FT/S

12 INCH
4.3 FT/S

20 INCH
6.1 FT/S
1.5 FT/S

2
105,000 GALLONS
SANDY RIVER



Prince Edward County — Sandy River Water Project
15% Design Narrative

SECTION 2-2: Electrical Load List

vv""."-.
TIMMONS GROUP



6 6 6 08¥ 8-3LV:
0 1 S'L 08v € 4OSSIYdI
1 S/ 08Y Z YOSSIYdI
1 T T S/ 08Y T 40SS34dI
59 08Y ¥3LVIH ¥3lv
6 08Y IEEIE
0 0 ONILHOIT Y
59 o8y ¥3LV3H YLy
wig9_| 6 6 6 6 6 6 08y 9-¥ILV:
T T T 3 €€'0 0zt ¥IXIW HS
0€ 0 Ve o€ 0 vE o€ 08v z-dwnd apis 44 HSY
0€ 0 Ve o€ 0 Ve o€ 08v T-dwing QIS 44 HSY
M St 0 S M S 0 S M S 08v ¥3LV3H QIS dv
o1 0 T o1 0 1 o1 08v ans dv
09 o8y v LINN NOILVYLT-
09 08v € LINN NOILVYLTI:
09 SL S. Sz 09 SL Sz S/ 09 08Y Z LINN NOILYYLTI:
09 S/ S/ SL 09 Sz SL SL 09 08¥ T 1INN NOILVYLTI-
ST°0 o8y ¥ INNNJVA
S0 08y € WNNDJVA :
520 60 60 60 ST0 60 60 60 ST'0 Z WNNJVA
ST0 60 60 60 ST0 60 6'0 60 ST0 T NNNDJVA
T 08y 8 YOLY
T 08v L ¥OLVi
ST 08y 9 YOLYI
ST 08v S ¥OLV
T 1T 1'C T'T T 1T 1T 1T T 08% ¥ 4OLV I
T 1T T'C 1T T T 1T 1T T 08t € YOLVI
ST € € € ST € € € ST 08v Z ¥OLYi
ST € € € ST € € € ST 08v T ¥OLVI
S o8y ¥ 4axIv
S 08v € ¥IXIV
3 9L 9/ 9L S 08Y Z ¥y
S 9/ 9L 9L S 08v T ¥3Ixiv
l WIS 08y T REICE
I 08v ¥3LVIH ¥3lv

V/N v/N V/N v/N V/N V/N

Ao 8 SANY | SNV sdwy | aowv SANY | SdWV sdwy | aowe




MY 0S. :921S U39 pajewsy M| 0S/ :921S udp pajewunsy
Joje.iauan Aynn Jolelauan Aunn dH |elol
asin 8 SAINV SdINY SdINY asn ¢ SdINV SdINVY SdNY asn z

€ aseyd Suiuuny | Suluuny | payauuo) | - z aseyd Sujuuny | Suluuny | paldauuo) | - T aseyd
6'LT6 6'LE6  |69LST 6'LTL 6'8SL |6'8TVT SIviOL ‘
MIT 0 S S NI 0 S S MAT 08y Y3LV3IH X2019 Z-401\
MAT 0 S S NI 0 S S NAT 08y Y3LV3IH ¥D018 T-4OL\
€ 8V 8V 8V € 8V 8V 8 € i
8V 8y 8 8V 8V 8y )
87 87 8¢ T4 87 14 08t (papeot %08) Jawu
6 6 6 6 6 6 08t 1918
6 6 6 6 6 6 08t iae
T |4 1¢ 1¢ T |4 |4 |4 08t INVYHD
0 0 0 0 0 o T 08Y € dINNd ¥:
0 0 0 0 0 0 12 12 08t ¢ dANINd ¥:
0 0 0 0 0 12 ¥4 TZ (01:34 T dIANd ¥:
00t (0117 (V14 @1e[daWEN JOI0 d1IMYT)
00z 08 (v1d @1e|dawen J010N d1IMYS)
00¢ Tee TCC TCT 00t (0117 (w14 S1ejdawen JOION d1MHS)
00 0 43 00 0 I %44 00Z 08Y (V14 a1ejdaweN J0I0N dLMT)
00¢ XA 4 TTC TCC 002 TCC TCC 12T 00¢ (01517 (V14 S1e|dSweN JO10N dLMYT)
LL LL LL LL 08Y (popeo1 %08) Jawu
6 6 6 6 08y v-431v:
14 14 Sz 4 08t INJLSA
( - 08Y T Y31V3IH ¥3lv
59 S99 S9 ] 08t T Y31V3IH Y3lv
6 6 6 6 08Y € Y31v:
6 6 6 6 08y A EINE
6 6 6 6 08Y T Y3LV:
SdINY SdNY SdINVY SdNY _— e




MY 0SZ :92iS UdD pajewyis3

AV 0ST 921§ Uap pajewys3y

Jojesauan Aunn Jojesauan Ann dH |eo0L
asw 8 SANV | sdAV | sdav | aowv SdNV | sdNv | sdav | aowe

€ 9seyd M—.__:::m_ m:_e_:_..m_ pajiauuo) | - Z aseyd M:_e_::m_ M-.__:::”_ pa3d2uuo) | - T 9seyd
§S2 €2z €22 TOE S61 SbT SbT €2¢ SET STV10L _
8 8z 87 8z 87 8z 08v (Papeot %08) Jow.